
 

 

   

 

   

 

Feasibility Study 

Garden Bay Water Treatment Improvement 

Final 

Sunshine Coast Regional District (SCRD)- North Pender 

February 17, 2023 

 

 
  

   

 



Feasibility Study 

 Garden Bay Water Treatment Improvement 
 

  February 17, 2023 | i 

Contents 

1 Introduction .......................................................................................................................................... 1 

1.1 Background ............................................................................................................................... 1 

1.2 Scope of the Work ..................................................................................................................... 1 
[...]
20-year- Maximum Day Demand 2066 m3/day 

Virus 4-log (99.99% removal) 

Protozoa 3-log (99.9%)  

Steps of Treatment Dual Barrier Treatment 

E.coli and coliform -0- 

Key factors to address long-term water quality considerations include:  

• The type of treatment to mitigate the elevated DBP levels, elevated colour 

and turbidity, and low pH,  

• Maximizing the use of the existing disinfection system,  

• Integrating any new system with the available constraints, including the 

limited available land at the existing pump station and the pumping 

requirements necessary between the intake pumps, and  

• The disposal of backwash water and the associated residuals. 

4 Evaluation of Treatment System Options 

4.1 Pender Harbour Treatment Plant Connections 

Previous studies have reviewed the options of connecting the North Pender Harbour 

Water Treatment Plant with the South Pender Harbour Water Treatment Plant, 

specifically the Kerr Wood Leidal report3 (2008). Based on the 2008 estimated costs, the 

report recommended retaining two separate plants as this provides the lowest life-cycle 

costs as the interconnecting cost exceeded the estimated capital expenditures. There 

are further additional benefits of two separate treatment plants, specifically an increase in 

the available catchment areas as the two systems will not have to rely on a single 

catchment, mitigating risks due to lower summertime rainfall or snow melt. Additionally, 

in the event of an emergency or loss of water in either North or South Pender Harbour, a 

local source of potable water would continue to be available. 

 

3 Pender Harbour Water Treatment Feasibility Study, Kerr Wood Leidal, September 2008 



Feasibility Study 
Garden Bay Water Treatment Improvement 

14 | February 17, 2023 

4.2 Treatment Options 

4.2.1 Coagulation/Flocculation 

Coagulation-flocculation is a treatment process where chemicals are added to produce a 

floc particle which removes the colour-causing substances. Common water treatment 

chemicals used for this purpose include alum, ferric chloride, poly-aluminum chloride 

(PAC) or aluminum chlorohydrate (ACH). Flocculation comprises a tank whereby the 

coagulated water is slowly mixed to generate removable ‘floc’ particles. A filtration step is 

always required following coagulation and flocculation.  

4.2.2 Solids Separation 

Solids separation includes sedimentation, flotation and filtration. Filtration is an essential 

barrier in the production of safe drinking water. Depending on the type of filtration 

technology, protozoa, bacteria, viruses and particles are removed by porous media 

through various methods, which include ionic attachment to the filter grains, physical 

straining or by biological mechanisms. Physical removal is important for enteric protozoa 

and viruses. Cryptosporidium oocysts are not effectively inactivated by chlorine 

disinfection, and the inactivation of Giardia cysts with free chlorine requires high 

concentrations or long contact times (Health Canada, 2012). Filtration is one of the 

practical methods for achieving high removals of these organisms. 

Because of their small size, enteric viruses can easily pass through most filtration 

barriers. Chemical coagulants are often utilized to produce flocs that entrap viruses and 

can be more easily removed through filtration. 

It has been demonstrated that good removal of Giardia cysts and Cryptosporidium 

oocysts can be achieved when low-turbidity water is produced, and therefore, a target of 

0.3 NTU is recommended post filtration as a method to confirm filtration operation.  

Sedimentation is not typically used for low-turbidity water as there is insufficient turbidity 

in the water to form a settleable solid (floc). Therefore, a technique which involves 

flotation is a more common process for low-turbidity water and is discussed below. 

 Slow Sand Filtration 

Slow sand filtration is an older technology for small communities as it is relatively simple 

to operate, affordable, and produces minimal solids. However, it requires a larger area 

than other technologies and is not very practical for waters with a high colour or turbidity. 

It consists of passing water through a 600 mm to 1200 mm deep sand filter at loading 

rates between 0.1 and 0.4 m/hr. Treatment occurs at the sand water interface, where a 

Schmutzdecke layer forms.  

Due to the elevated colour a slow sand filter is not recommended to treat the Garden Bay 

Lake water. Adding a pre-treatment is an option to remove colour but it is considered to 

negate the simplistic advantages of slow sand filtration over the other technologies 

considered. 



Feasibility Study 

 Garden Bay Water Treatment Improvement 
 

  February 17, 2023 | 15 

 Rapid Rate Filtration 

In rapid rate filtration, using sand and/or anthracite media is a common method for 

filtration following coagulation/flocculation. This filtration method uses coarser sand (0.4-

1.2 mm) and a higher filtration rate, typically 10 m/hr. This process is always downstream 

of coagulation and flocculation steps and is usually a clarification stage (using either 

sedimentation or flotation). In the case of the high organics and low turbidity (<1NTU) in 

the raw water, clarification using dissolved air flotation (DAF) is recommended as it is 

more effective at organic removal than sedimentation due to the lightweight floc which is 

formed. 

 Membrane Filtration 

Membrane filtration works by passing water through immersed membrane fibres with 

nominal and absolute pore sizes typically less than 0.1 micron which removes particulate 

matter, including Giardia cysts and Cryptosporidium oocysts. Not all membranes (i.e. 

Microfiltration) are suitable for the removal of organic material unless preceded by a 

chemical flocculation process. The use of nanofiltration or reverse osmosis can remove 

organics without chemical pretreatment. Some ultrafiltration membranes, which can be 

considered a ‘tight ultrafiltration’ membrane which have a narrow pore size, closer to the 

lower range of ultrafiltration membrane pore size (0.005 to 0.1 micron) are suitable for 

the removal of larger organic molecules without the added system complexities of nano-

filtration membranes. This type of system would be suitable for Garden Bay water 

without the addition of the chemical pre-treatment. 

The membrane system produces water with lower turbidity than media filtration and 

would not require the addition of ultraviolet (UV) disinfection system to the overall 

treatment process. A membrane filtration system would be comparatively more complex 

and typically has higher capital and O&M costs than conventional filtration systems. 

Membrane replacement and cleaning must also be considered as an ongoing cost. 

 Dissolved Air Flotation (DAF) 

DAF is a clarification method generally used to treat water with low turbidity and high 

organic/colour levels. In this method, particles are attached to micro air bubbles where 

they are floated to the water surface and removed. DAF is more efficient at removing 

colour and turbidity relative to sedimentation as the low turbidity water does not contain 

sufficient ballast to cause flocs to settle. Therefore, either very long sedimentation tanks 

are required, or ballast in the form of turbidity must be added. 

DAF is a common technology for small systems with a quick start-up and relatively small 

footprint. In addition, the SCRD currently operates two DAF plants and is familiar with the 

process, has existing service capabilities and chemicals in its inventory.  

4.3 Treatment Costs 

The two technologies which are considered feasible for the Garden Bay system include 

membrane filtration with preliminary coagulation/flocculation for organic removal and 

DAF, also with preliminary coagulation/flocculation. Although several other technologies 

were reviewed (organic removal membranes and absorption clarification), they were 



Feasibility Study 
Garden Bay Water Treatment Improvement 

16 | February 17, 2023 

considered less suitable for the Garden Bay system as they are either relatively new 

technologies or less effective relative to traditional UF membranes and DAF systems. 

The base cost for membrane systems would be $2.0 to $2.5 million for the equipment 

and chemical cleaning system, whereas a DAF system is $1.4M for the process 

equipment (incl. coagulation and air saturator). Both systems would require similar 

building and piping infrastructure to provide the recirculation and solids thickening.  

Membrane systems will also require ongoing membrane module replacement, which is 

not required with a DAF system. The major equipment replacement associated with DAF 

is a routine top-up of any sand/anthracite which will be lost during backwashing along 

with servicing of moving parts, notably the chain and flight system. 

5 Recommended Treatment System 

5.1 Filtration System  

A treatment system consisting of conventional coagulation/ flocculation, DAF and rapid 

sand filtration is the recommended treatment technology and will be a lower capital and 

operational costs than a membrane system. These systems are designed to remove the 

water's organics/colour, turbidity, and other impurities. Treatment plants of this type are 

typically designed to have one operational train during average flows and all trains 

operational under maximum day demand, a duty assist type system. The configuration is 

usually based on system capacity, with the least number of trains being the most cost-

effective. 

According to the recommended design flow rate (2066 m3/d), a conventional rapid rate 

filtration system with two DAF modules is recommended. Existing off-the-shelf DAF 

modules are available at either 800, 1,200 or 1,500 m3/d flow rates. The use of two 1,200 

m3/d DAF modules is recommended to meet the future design flow along with extra 

space for an additional third module. 

The existing UV disinfection system (2-D12 Trojan LPHO UV Units) and chlorine contact 

time in the pipeline to the reservoir provide the required 3-log protozoa and 4-log virus 

contact time. According to Trojan, the UV equipment manufacturer, each of the existing 

units in the plant have a validated capacity of 168 L/s at 90% UVT for 3 log 

Cryptosporidium removal. This flowrate is well above the design flow rate; therefore, the 

UV system is not a limiting factor to the water treatment plant expansion. 

5.2 Residual Management 

The proposed water treatment plant will produce residual wastewater (approximately 

0.5% of the operational flow), which cannot be returned directly to the environment and 

must be disposed of. Different methods to manage residuals are discussed in the 

following. 

To achieve the 0.5% waste flow, the system must be designed with a filter backwash 

recycling system; This requires filter backwash to be collected and slowly introduced to 

the raw water at a rate less than 10% of the inlet flow. As a result of filter backwash 

recycling, only the DAF float is wasted from the system.  



Feasibility Study 

 Garden Bay Water Treatment Improvement 
 

  February 17, 2023 | 17 

5.2.1 Sewer 

The simplest method to manage residual wastewater is to connect it to the sewer system 

to be treated at the wastewater treatment plant. However, the existing community is not 

serviced by a centralized sewer system, and there is no sewer connection at the existing 

Garden Bay facility. As such, sewer disposal is not an option. 

5.2.2 Dewatering Ponds 

through excavation and landfill/land application. Due to the coastal climate, drying ponds 

require multiple years of drying to produce solid waste, which can be hauled offsite. For 

the purpose of sizing a facility, the existing ponds at the South Pender Harbour DAF 

plant were scaled to the proposed North Pender plant.  

Dewatering systems always require a minimum of two ponds as one is required for active 

operation and the other for drying which can extend through, and sometimes beyond, an 

entire summer season. With flow optimization, including recycling of backwash water to 

the head of the plant and mechanical dewatering of the waste float, the residuals 

transferred to the dewatering ponds can be reduced to less than 0.5% of the total plant 

flow, thus reducing the required dewatering pond area to around 459 m2. The location of 

the ponds would be between the lake and the proposed treatment plant, permitting 

stormwater to overflow back into the environment. 

Table 5-1. Pond Area Requirement  

 
Design Flow 

(m3/day) 
Assumed Waste Volume 

(m3/day) 
Storage Area 

(m2) 

South Pender Plant 2590 129.5 (5% of the designed flow) 5,750 

North Pender Plant 2066 10.33 (0.5% of the designed flow) 459 

5.2.3 Dewatering Bags/Geo tubes 

Dewatering bags or geo tubes are designed to filter the water as it is pumped from the 

site. Once the bag is fully drained, its contents can be disposed of as solid waste. Also, if 

there is no hazardous material in the content, it can be converted to a soil amendment 

for re-use. Bags come in different materials and sizes. Filling and dewatering time, as 

well as sludge percentage, varies seasonally. In some areas, cold weather and 

precipitations prevent the bags from dewatering during winter and make them 

unfunctional. Figure 5-1 shows an example of a geo tube application. 

Based on the equivalent-sized systems, it is anticipated that a geo tube with an area of 

approximately 180 m2 could be filled throughout the year and dried the following 

summer. Two bags would be required (operational and drying). 

In discussions with the Layfield group, they noted that the largest available dewatering 

bag is 20 m2. As such, approximately 9 to 10 bags would be required to dewater the 

solids over one year. Although the cost of the bags is relatively inexpensive ($200 per 

bag), there is an operational consideration for handling the bags and offsite disposal. 



Feasibility Study 
Garden Bay Water Treatment Improvement 

18 | February 17, 2023 

Figure 5-1. A Geo Tube Application in a Small System 

 

5.2.4 Pump and Haul 

Pump and haul involves storing the residual waste stream in a holding tank to be 

pumped and hauled to a local liquid waste disposal site, typically an existing wastewater 

treatment plant owned by the Regional District. Based on the typical efficiency of a 

treatment plant, this would require daily disposal of the liquid waste due to the capacity of 

available pump trucks, 3000 gallons. Therefore, it is not viable without preliminary 

residual reduction, such as backwash recycling and mechanical dewatering. A rough 

estimation of hauling cost is shown in Table 5-2. The information is based on hauling to 

the South Pender Harbour DAF plant. 

Table 5-2. Estimation of Hauling Cost for the Proposed Water Treatment Plant 

Item  Value Unit 

Daily Produced Residual  10.33 m3 

Largest truck volume in the area 11.35 m3 

Hauling Time 1.5 hr 

Hauling Cost 145 $/hr 

Allowance for interface costs 
between services areas (10%) 

10% of Hauling $ 

Total Daily hauling Cost 240 $ 

5.2.5 Mechanical Dewatering/Gravity Thickener 

Mechanical dewatering involves treating the residuals in a secondary treatment process 

where an additional polymer is added to the waste stream; excess water is removed and 

recycled back to the treatment system where possible. The accumulated sludge can be 

either placed in a drying pond for ultimate off-site hauling or stored in a holding tank for 

pumping and disposal at the regional liquid waste disposal facility.  

To minimize the size of the mechanical dewatering facility, the treatment process 

efficiency is required to be very high. This typically involves recycling backwash water to 

the head of the treatment plant and only mechanical dewatering of the sludge or float 